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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass -
X Effective Isotropic Radiated Power
3.4 §96.41 P Pass -
and EIRP PSD
§2.1049 . ) .
35 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o
3.7 Conducted Spurious Emission Pass -
§96.41

Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

§2.1051 _ _ o 1.87 d? .
4.4 Radiated Spurious Emission Pass under the limit at

§96.41 20632.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against
the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
5G NR and GNSS.

Antenna Type

WWAN:

<Ant. 0>: Internal Antenna

<Ant. 1>: Internal Antenna

<Ant. 2>: Internal Antenna

<Ant. 3>: Internal Antenna

GPS / Glonass / BDS / Galileo: Patch Antenna

<Ant. 0>: 7.5 dBi
<Ant. 1>: 7.5 dBi
<Ant. 2>: 7.5 dBi
<Ant. 3>: 7.5 dBi

Antenna Gain

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to Disclaimer and
Explanations in report summary.

2. The device is a 5G NR CBSD operation in the 3.55-3.7GHz CBRS band.
The device support 4T4R MIMO configuration and the antenna is completely uncorrelated.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Qiao Tan and Kai Liao
Temperature ('C) 21.5~25.2
Relative Humidity (%) 45.3~58.8
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH12-HY (TAF Code: 3786)
Test Engineer Jesse Fan, Tim Lee and Wilson Wu
Temperature (C) 20~25
Relative Humidity (%) 50~60
The Radiated Spurious Emission test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode
Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
The conducted power for single antenna would not exceed the conducted power for 4T4R MIMO
configuration, so only MIMO configuration data is tested and reported.
For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.10
exploratory test procedures and only the worst case emissions were reported in this report.
Bandwidth (MHz) Modulation Test Channel
Test ltems Band
10 20 40 QPSK 16QAM 64QAM 256QAM L M | H
Max. Output Power n48 \ \Y \Y \ \ \ v % % %
E.LRP
n48 \Y Y Y \Y v v v \Y \Y \Y
and EIRP PSD
26dB and 99%
. n48 Y \Y \Y Y \ \ \ v
Bandwidth
Conducted Band Edge n48 v Y Y v v v v \Y \Y \Y
Conducted Spurious
. n48 v Y Y v \Y \Y \Y
Emission
Peak-to-Average Ratio n48 \ v v v v v
Frequency Stability n48 v v \Y
Radiated Spurious
. n48 Worst Case \Y \Y \Y
Emission
The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
Remark The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission

test.

One representative bandwidth is selected to perform PAR and frequency stability.
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2.2 Connection Diagram of Test System

System BT

Simulatar AP router Notebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.4 Frequency List of Low/Middle/High Channels

NR Band n48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 638000 641666 645332

40 Frequency 3570.0 3625.0 3680.0

Channel 637334 641666 646000

20 Frequency 3560.0 3625.0 3690.0

Channel 637000 641666 646332

0 Frequency 3555.0 3625.0 3695.0
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= o |

power sensor EUT

3.1.3EIRP, Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band Edge and Conducted Spurious Emission

2 9
Spectrum Analyzer EUT

3.1.4Frequency Stability

Spectrum Analyzer

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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SPORTON LAB.

3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A power sensor was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1. The transmitter output port was connected to the power sensor.

2. Set EUT at maximum power.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4.  Measure and record the power level from the power sensor

5. The measure-and-sum technique is used for measuring in-band transmit power of a device.

Total power is the sum of the conducted power levels measured at the various output ports.

TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technigue, the peak-to-average ratio (PAR) of the transmission may not exceed 13

dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-3456 Page Number 1 12 of 22
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3.4 EIRP

3.4.1Description of the EIRP Measurement

The EIRP of category A CBSD must not exceed 30 dBm / 10 megahertz.
The EIRP PSD of category A CBSD must not exceed 20 dBm / 1 megahertz.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category A CBSD 30 20

3.4.2 Test Procedures

1. The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part
96 CBRS Eqpt v03 Section 3.2(b)(2) and 3.2(b)(3)

2. Determine the EIRP by adding the effective antenna gain to the measured average conducted
power level.

3. For MIMO measurement, the KDB 662911 E)2)c) is used as following:
Measure and add 10 log(NANT) dB, where NANT is the number of outputs. With this technique,
spectrum measurements are performed at each output of the device, but rather than summing
the spectra or the spectral peaks across the outputs, the quantity 10 log(NANT) dB is added to

each spectrum value before comparing to the emission limit.
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

96.41(e)(1)

The conducted power of any CBSD emission outside the fundamental emission bandwidth shall not
exceed —13 dBm/MHz within 0-10 megahertz above the upper SAS-assigned channel edge and within
0-10 megahertz below the lower SAS-assigned channel edge. At all frequencies greater than 10
megahertz above the upper SAS assigned channel edge and less than 10 MHz below the
lower SAS assigned channel edge, the conducted power of any CBSD emission shall not exceed -25
dBm/MHz. The upper and lower SAS assigned channel edges are the upper and lower limits of any
channel assigned to a CBSD by an SAS, or in the case of multiple contiguous channels, the upper and
lower limits of the combined contiguous channels.

96.41(e)(2)

The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed -25
dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyze.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. For MIMO measurement, the KDB 662911 E)2)c) is used as following:

Measure and add 10 log(NANT) dB, where NANT is the number of outputs. With this technique,
spectrum measurements are performed at each output of the device, but rather than summing
the spectra or the spectral peaks across the outputs, the quantity 10 log(NANT) dB is added to

each spectrum value before comparing to the emission limit.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
10. For MIMO measurement, the KDB 662911 E)2)c) is used as following:
Measure and add 10 log(NANT) dB, where NANT is the number of outputs. With this technique,
spectrum measurements are performed at each output of the device, but rather than summing
the spectra or the spectral peaks across the outputs, the quantity 10 log(NANT) dB is added to
each spectrum value before comparing to the emission limit.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
TEL : 886-3-327-3456 Page Number 1 17 of 22
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

! RX Antenna
3m

X

im

1
Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Im

I
Metal Full Soldered Ground Plane

Spectrum Analyzer f Receiver

TEL : 886-3-327-3456 Page Number 1 18 of 22
FAX : 886-3-328-4978 Issue Date : Dec. 11, 2023
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For radiated emissions from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL : 886-3-327-3456 Page Number 1 19 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG390524A

4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
TEL : 886-3-327-3456 Page Number 1 20 of 22
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg);tegion Test Date Due Date Remark
Aﬁg;;'er ggmzs‘ FSV3044 101103 | 10Hz~44GHz |Feb. 09, 2023 Sggt'_ 11%’22%223; Feb. 08, 2024 E:Toggé‘_ﬁf(‘;
g;‘;:n”t‘;'r Ten Billion TTH-D3SP | TBN-930701| -30C ~70°C |Oct. 16, 2023 (z)ccti.1179,’22002233~ Oct. 15, 2024 E:Toggé‘_ﬁf(‘;
USB Power | pare RPR3006W é%'g?ﬁ%;ﬁ; okHz~6GHz |Dec. 07, 2022|SSP: 11%’22%223; Dec. 06, 2023 gogg;_ﬁf(‘;
Hygrometer | TECPEL DTM-303B TP200886 Te’mﬁ;?éﬁ;e& Mar. 28, 2023 Sggt'.llzlzz%zfg Mar. 27, 2024 E:Toggé‘_ﬁf(‘;
ASTOMSr | ACPOWER | AFC-11003G | F319090099 | 50Hz~60Hz NA DS | A s
Chembal | Tensilion | TTHD3SP | TBN-930701| -30C ~70C |Oct 19,2022 [SSh % 923 Oct. 18, 2023 (CTOJS;_‘::?{C;
Loop Antenna ggm‘;‘i‘ HFH2-22 100315 | 9 kHz~30 MHz |Feb. 28, 2023| Oct. 27, 2023 | Feb. 27, 2024 (o?gﬂfg?:v)
Bilog Antenna|  TESEQ ooggoLNGllchl)?Ngfos 37059 & 01 | 30MHz~1GHz |Nov. 10, 2022 | Oct. 27, 2023 | Nov. 09, 2023 (Oggﬂi;‘gf’:Y)
Bilog Antenna|  TESEQ OOg(IJBOLN’al:gé?Ng-LOG 40103 & 07 | 30MHz~1GHz | Apr. 23, 2023 | Oct. 27, 2023 | Apr. 22, 2024 (Oggﬂfgf’g\()
Horn Antenna | SCHYWARZBE | BBHA9120 D | 9120D-1328 | 1GHZ-18GHz |Dec. 15, 2022| Oct. 27, 2023 | Dec. 14, 2023 (Oggﬂj‘gf’gy)
Horn Antenna | SCVARZBE | BBHA 0120 D |91200-02114| 1GHZ~18GHZ | Jul. 31, 2023 | Oct. 27, 2023 | Jul. 30, 2024 (ogéﬂifgf’ﬁn
LorPERE |SCVERZBEL BBHA0I70 1224 | 18GHz-40GHz | Jul. 10, 2023 | Oct. 27, 2023 | Jul. 09, 2024 (o?gﬂfg?:v)
Hosr':';'rﬁ:fna SCH\’&RZBE BBHA9170 00991 | 18GHz-40GHz |Jun. 01, 2023 | Oct. 27, 2023 | May 31, 2024 (Oggﬂi;‘g?:\()
Preamplifier | COM-POWER PA-103A 161075 | 10MHz~1GHz |Mar. 21, 2023 | Oct. 27, 2023 | Mar. 20, 2024 (o§§ﬂif§?£v)
Preamplifier | SNSTROME |ERALOOMABGS) £61900249 | 1GHZ-18GHz |Dec. 21, 2022| Oct. 27, 2023 | Dec. 20, 2023 (o?ggifgﬂv)
Preamplifier | EMEC EM18G40G 060715 | 18GHz~40GHz | Dec. 07, 2022| Oct. 27, 2023 | Dec. 06, 2023 (o?ggifg-cﬁv)
i‘:g;rzug? Agilent N9010A MY53470118| 10Hz~44GHz |Jan. 10, 2023 | Oct. 27, 2023 | Jan. 09, 2024 (O3Rgﬂifg_°|_r|‘Y)
Filter Wainwright ‘9’5"(')*_(128633_74%? SN2 6;2;"';:{2?“ Mar. 14, 2023 | Oct. 27, 2023 | Mar. 13, 2024 (o?ggifg?ﬁv)
RFCable | S PSR | SUCOFLEX 102 | 80395112 | 9kHz~30MHz |Mar. 07,2023 | Oct. 27, 2023 | Mar. 06, 2024 (o?ggifgﬂv)
RFCable | S0BTR*  |SUCOFLEX 126E| 0058/126E | 30MHz~18GHz |Dec. 20, 2022| Oct. 27, 2023 | Dec. 19, 2023 (o?ggifgﬂv)
RFCable | PSR | SUCOFLEX 102 | 50513472 | 30MHz~40GHz [Dec. 20, 2022| Oct. 27, 2023 | Dec. 19, 2023 (o?ggifg-cﬁv)
RFCable | HUPSR* | SUCOFLEX 102 | 803953/2 | 30MHz~40GHz [Dec. 20, 2022| Oct. 27, 2023 | Dec. 19, 2023 (Og‘gﬂfg_o:\()
Hygrometer | TECPEL DTM-303B TP210117 N/A Nov. 02, 2022 | Oct. 27, 2023 | Nov. 01, 2023 (o?ggiig?gv)
Controller EMEC EM1000 NA [ ool um | A | oet 27, 2023 NA | oaciiio )
Antenna Mast|  EMEC AM-BS-4500-B N/A 1m~4m N/A Oct. 27, 2023 N/A (oggglfg?ﬁv)
Tum Table EMEC TT2000 N/A 0~360 Degree N/A Oct. 27, 2023 N/A Radiation
(03CH12-HY)

Software Audix E36.2009-8-24 | RK-000989 N/A N/A Oct. 27, 2023 N/A Radiation
' (03CH12-HY)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FG390524A
6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 307 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 363 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 414 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Average Burst Power (dBm)
QPSK. Low Channel Middle Channel High Channel
ANTO [ ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI [ ANT2 | ANT3 SUM EIRP ANTO [ ANTI | ANT2 | ANT3 SUM EIRP
10MHz 13.14 14.67 14.69 12.58 19.89 | 27.39 14.14 13.16 14.16 12.63 19.59 | 27.09 13.45 13.11 13.29 13.83 1945 | 26.95
20MHz 16.75 17.98 16.97 17.02 | 2323 | 30.73 17.67 17.85 16.31 17.09 | 2329 | 30.79 17.08 16.81 16.28 1631 22.65 | 30.15
40MHz 20.15 20.22 21.04 19.28 26.24 33.74 21.42 20.12 20.40 19.16 2637 33.87 20.64 20.79 20.94 20.54 26.75 34.25
Average Burst Power (dBm)
16QAM Low Channel Middle Channel High Channel
ANTO | ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI | ANT2 | ANT3 SUM EIRP
10MHz 13.11 12.77 12.65 12.63 18.81 26.31 14.09 13.14 14.18 12.61 19.57 | 27.07 13.45 13.20 13.37 13.81 19.48 26.98
20MHz 16.77 16.16 16.67 15.16 | 22.26 | 29.76 15.71 16.12 16.20 15.19 | 21.84 | 29.34 15.14 14.88 1631 16.41 21.76 | 29.26
40MHz 18.46 18.23 18.67 18.46 24.48 31.98 17.84 18.49 18.22 16.82 2391 31.41 18.92 18.35 18.91 18.27 24.64 32.14
Average Burst Power (dBm)
64QAM Low Channel Middle Channel High Channel
ANTO | ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI | ANT2 | ANT3 SUM EIRP
10MHz 13.15 14.69 14.72 12.59 1991 | 2741 14.09 13.19 14.16 12.56 19.57 | 27.07 13.44 13.15 13.37 13.78 19.46 | 26.96
20MHz 16.86 18.02 16.57 16.99 23.17 30.67 17.66 18.11 16.13 17.09 2333 30.83 17.13 16.58 16.31 16.32 22.62 30.12
40MHz 18.44 | 20.20 18.66 | 20.39 | 25.53 | 33.03 19.78 19.89 | 2031 20.70 | 2621 | 33.71 19.19 | 2044 | 21.12 | 20.19 | 2631 | 33.81
Average Burst Power (dBm)
256QAM Low Channel Middle Channel High Channel
ANTO | ANTI | ANT2 | ANT3 SUM EIRP ANTO | ANTI [ ANT2 | ANT3 SUM EIRP ANTO | ANTI | ANT2 | ANT3 SUM EIRP
10MHz 13.11 14.67 14.73 12.58 19.89 27.39 14.18 13.26 14.80 12.66 19.82 | 27.32 13.49 13.14 13.34 13.82 19.48 26.98
20MHz 16.86 17.98 16.67 17.01 23.18 | 30.68 17.72 16.34 16.14 17.06 | 22.88 | 30.38 17.15 16.62 16.29 16.36 | 22.64 | 30.14
40MHz 18.69 20.17 18.54 20.43 25.56 33.06 19.74 19.98 2031 20.69 26.22 33.72 19.15 20.47 21.07 20.26 2631 33.81
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 Conducted Test Iltems
<MIMO ANT 0>

Maximum EIRP (dBm/10MHz)

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 13.14 13.11 14.05 14.11 14.49 13.12 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 13.15 13.11 14.29 14.32 12.88 13.16 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 26.66 26.63 27.57 27.63 28.01 26.64 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 26.67 26.63 27.81 27.84 26.40 26.68 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number :ANTO- 1 of 46
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Report No. : FG390524A

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 14.14 14.09 13.15 13.07 15.13 12.45 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 14.09 14.18 15.13 15.14 14.10 14.10 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.66 27.61 26.67 26.59 28.65 25.97 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 27.61 27.70 28.65 28.66 27.62 27.62 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT O - 2 of 46
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FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 13.45 13.45 14.67 12.48 15.17 13.76 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 13.44 13.49 14.66 14.66 13.56 13.73 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 26.97 26.97 28.19 26.00 28.69 27.28 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 26.96 27.01 28.18 28.18 27.08 27.25 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANTO- 3 of 46
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Report No. : FG390524A

FR1 n48 / 10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 5000 dBm  Qffset 21,34 ¢B = REW 1 MKz sl Reflevel 40.00dBm  OMfset 21.34.d5 = RBW 1| MHz saL
- A 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 100071000 | = Att 1046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR
i) B MI[I]  53&d8m
35577970 GHz 35575370GHz
30 dar oy Ed I
20 0
10 ; 10
| ——— | | S—
o B
10
20 - B
30 -
_ -
T e W - _— 0 [ . 1
50
CF 3.555 GHz 1001 pre .0 MHz/ Span 20.0 MHz | | (CF3.555 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 13.14.dBm
Tx Totol 13.14 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 13.11 dBm
Tx Total 13.11 dBm

_— T o
. s ey .
20:09:54 17.10.2023 20116:27 17.10.2023
» - [ [
RefLevel 4000 dBm  Offset 21340 # RBW | Wiz sal Ref Level 000 dBm  Offet 2134 df = RBW 1 Mk sat
- A 10d & SWT_10ms # VBW 3 Wiz Mode Auto Sweep Count 1000/1000 | # Att 1045 ® SWT__10ms & VBW 3 Iz Mode Auto Sweep Count 1000/1 000
1 ACR 1
mifi|  4s4a8m, Wil 4s5aem)
355787706 35578570 G
30 dBenr T 30 13
0 20
10 " 10
— —
o B
10
20 7 b |
50
CF 3,555 Gz 1001 prs .0 MHz/ Spon 20.0WHa || |cF3.555 GHz 1001 pts .0 MHz/ Span 20.0 Mz

2 Result Summar None
Tl (Ref) 10,000 MHz 13.15 dBm
Tx Total 1315 dBm

2 Result Summa; None. |
Tx1 (Ref) 10.000 MHz 13.11 dBm
Tx Total 13.11 dBm

20:30:16 17.10.2023

Ready

o 11102023
& ese

20:38:54 17.10.2023

Ready

Ty
= ioasn

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 GBm
- A 1045 = SWT
1 ACLR

30 der

Oftset 21338 = REW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

M) 5.60d8m|
36222330 GHz,

Ref Level 40.00 dBm

- At 1048 = SWT

Offset 213445 = RBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

mifp

CF 3.624.99 GHz

1001 pis

.0 MHz/

Span 20.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.14 dBm
Tx Totol 14.14 dBm

CF3.62499 GHz

1001 pts

.0 MHz/

Span 20.0 MHz

20:51:3% 17.10.2023

Resdy

PRETETOT
& iesan

2 Result Summa: None
Tl (Ref] 10.000 Mtz 14.09 dBm
Tx Total 14.09 dBm

20:59:04 17.10.2023

Resdy

64QAM

256QAM

Ref Level 40,00 dBm

Offset 713406 = RBW 1 MHz

saL

Ref Level 40.00 dBm
- At 0GB & SWT

Offset 213448 = REW 1 MHz
10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

- Att 10dB = SWT 10ms = VBW 3 MHz Mede Auto Sweep Count 1000/1 000
1 ACLR 1
i) B MI[I]  567d8m
36222530 GHz 36278070 Gz
30 dBenr T 30 13
0 20
i0 0 .
o B
-0
20 B
30 — iy
40 dBm — ||l .
50
CF 3.62439 GHz 1001 pts: .0 MHz/ Span 20.0 MHz || |CF 3.62499 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 14.09 dBm
Tx Total 14.09 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 14.18 dBm
Tx Total 14.18 dBm

21:08:21 17.10.2023

Ready

o 11102023
& sz

21:32:31 17.10.2023

Ready

0203

= The

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

ultiVie 5
Ref Level 40.00 GBm

Oftset 21338 = REW 1 MHz

sa Reflevel 4000 Bm  Offset 21345 = RBW | MHz saL
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® At 1046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1
mifi]  5.05d8m M1 5.49d8m|
36920030 iz 36974570 GH:
30 dim——————————— oy Ed I
zu 0
10 10
| — — L =
a B
10
20 B
30 L / \
50
CF 3.654 98 GHz 1001 pts .0 MHz/ Spon 20.0 MHz || |CF 3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz
2 Result Summar None 2 Result Summa: None
! Telike 10.000 Mriz 1345d8m Tl (Ref) 10,000 MHz 13.45 dBm
Tx Totol 13.45 dBm T Total 1345 dBm
e
[ pesty iy
21:41:20 17.10.2023 2146126 17.10.2023
e o ]
RefLevel 5000dBm  Offset 2134 B = REW 1 MHz saL Reflevel 50.00Bm  Offset 213448 = RBW 1 MHz 6L
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1
mfi) B Mi[i]  5.1zdsm|
36920830 iz 35920630 GHz
30 dBen———————————————— T 30 T
0 20
10 r 10 =
| ——— ——| ]
o B
A0
20 N ; \
50
CF 3.69438 GHz 1001 pts: .0 MHz/ Span 20.0 MHz || |CF 3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz
2 Result Summa None 2 Result Summa None
I Let e 10.000 Mriz 1354 dBm Tl (Ref) 16,000 MHz 13.49 dBm
Tx Total 13.44 dBm T ttol 13.49 dBm
redy DU et NN S

22:14:22 17.10.2023

22:23:50 17.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Offset 22,6008 = REW 1 MHz

RefLevel 30.00dBm  Offset 21.07d = RBW 1 MHz

Ref Level 42,60 dBm s6L
- A 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
40 H——4:86 ¢l
35678370 GHz
20 1151 20 T
20 dBen | .
R R I & -
10 I \
o rd - B I‘_‘
10 dBm: £ i T T
{ \ | |
/ \ B T
20 - /
\ L et R R
40 dBmr F—
50
CF 3.563 322 GHr 1001 pts .0 MHz/ Spon 40.0 MHz || [CF 3.560 17 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.05 dBm
Tx Totol 14.05 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 14.11 dBm
Tx Total 1411 dBm

Ready [ oy NI 1202023
. Resty & Visesn
07:57:31 TM 09/19/2023 15:03:50 12,10.2023
= B
Ref Level 300008 Offset 21,07 B = RBW 1 Mz saL RefLevel 30.00dBm  Offset 21.07 d6 = REW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1 ACLR 1ACLR 1R
i) B MI[I]  5.06d8m
35523020 GHz 35525380 GHz
20 T 20 13
10.db
- ! - B e D R N R
o
10 / 8 / \
/ i / 4
-0 £ \ i \
| \ f \
20 1 x B : \
&0
CF 3.556 378 GHz 1001 pts .0 MHz/ Span 40.0 MHz || [CF 3.556 578 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 14.29 dBm
Tx Total 1429 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 14.32 dBm
Tx Total 14.32 dBm

o 12102023
e o

15:22:00 12.10.2023

T

15:25:41 12.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :ANTO- 7 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 30,00 dBm

- A
1 ACLR

30dB = SWT

Oftset 21,1308 = REW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

M1

36172380 GHz,

- At
1ACR

03 daim|

Ref Level 30,00 dBm

Offset 21.07dB = RBW 1 MHz
3045 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

CF 3,621 638 GHz

1001 pis .0 MHz/

Spon 40.0 MHz

CF3.62511GHz

1001 pts

.0 MHz/ Span 40.0 MHz

2 Result Summa; None 2 Result Summa: None
Tl (Ref) 10,000 MHz 13.15d8m Tl (Ref) 10.000 MHz 13.07 dBm
! T Total 1315 dBm Tx Total 13.07 dBm

1010203
R = -
10:20:48  16.10.2023 1548043 12.10.2023
= B
Ref Level 300008 Offset 21,07 B = RBW 1 Mz saL RefLevel 30.00dBm  Offset 21.07 d6 = REW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1 ACLR 1 1ACLR
i) B MI[I]  6.08dBm
36175580 iz 35173580 Gz
20 T 20 13
10.db
- - ! L
o
0 £ B -
f \ \
0 7 ¥ T
/ \ \
30 1 B ¥
MdE—————— - S | | — — —1 — ]
&0
CF 3.621 638 GHz 1001 pts: .0 MHz/ Spon 40.0 MHz || [F 3.621318 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None [2 Result Summa: None
Tl (Ref) 10.000 MHz 1513 dBm Tx1 (Ref) 10,000 MHz 15.14 dBm
I T Total 1513 dBm P 15.14 dBm

16:01:08 12.10.2023

Ready

o 12102023
e

16:08:27 12.10.2023

Ready

Xy
Lid 6:08:27

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT O - 8 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Offset 22,6008 = REW 1 MHz

RefLevel 30.00dBm  Offset 21.07d = RBW 1 MHz £

Ref Level 42,60 dBm sl
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
0 s 63 4 mifl] 4.67 dm|
38822520 Gz 36901500 GHz
s 51 2 T
30
20 dBew
e Ll—
10 \
o . v
\ I' I‘
10 dBm: / L ] T
\ / |
o \ } ] |
40 dBm
50
CF 3.686688 GHz 1001 pts .0 MHz/ Spon 40.0 MHz || [CF 3.690 19 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.67 dBm
Tx Totol 14.67 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 12.48 dBm
Tx Total 12.48 dBm

Ready [ oy NI 1202023
. e Resty & Viinse
08:18:21 T 09/19/2023 16:23:58 12.10.2023
e - 5 O L]
Ref Level 300008 Offset 21,07 B = RBW 1 Mz saL RefLevel 30.00dBm  Offset 21.07 d6 = REW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1ACLR 1 1 ACLR ik
i) &3 dam) MI[i]  S62dBm
36822380 Gz 35822380 GH:
20 T 20 13
10.db X .
— — SRS N — ,,‘—'—i__a. S S—
0 T\
/ \ / \
0 7 Y B f T
! 1 ! \
20 - L J L
I \ ! |
/ | \
30 ) b ¢ '
- —t ——_||L, | — ——t —r
60
CF 3.685 358 GHz 1001 pts .0 MHz/ Spon 40.0 MHz || [CF 3.686 438 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 14.66 dBm
Tx Total 14.66 dBm

2 Result Summa: None I
Tl (Ref] 10,000 MHz 14.66 dBm
Tx Total 14.66 dBm

e

16:30:83 12.10.2023

=

16:36:43 12.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :ANTO- 9 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 /| 40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 30.00 dBm

Offset 212545 = RBW 1 MHz

s6L

Ref Level 42,60 dBm

Offset 22,6008 = REW 1 MHz

- At 1045 & SWT

10ms = VBW 3 MHz _Mode Auto Sweep

s6L
Count 10001000

- At 3048 ® SWT

10ms = VBW 3 Mz _Mode Auto Sweep

Count

1ACR

1 ACLR
0 H—s.08 i
35525030 GHz,

MI[1]  5.45d8m|

35525800 GHz

CF 3,557 138 GHz 1001 prs .0 MHz/ Spon 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.49 dBm
Tx Totol 14.49 dBm

.0 MHz/

CF 3.555857 GHz 1001 pts

Span 80.0 MHz

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 13.12 dBm
Tx Total 13.12 dBm

2 Result Summar None
Tl (Ref) 10,000 MHz 12.88 dBm
Tx Total 1288 dBm

Ready [ o NN 84102023
. Resty = e
07:26:20 TM 09/19/2023 17018052 04,10.2023
e - 5 =
RefLevel 3000dBm  Offset 1,25 B = RBW 1 Mz saL RefLevel 412508m  Offset 21.25d8 = RBW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count
1 ACLR 1 1ACLR
Mifi] 357 d8m MI[IT 3.5 dBm
35523410 GHz 35525020 Gz
20 T 30
10 dés - 20
o 7 v 10 .
0 : ! " i S———
/ \ [ \
2 / | / \
T 10 dBor . 5 .
\
I / |
20 - 1 I |
| t
] | |
= —t E— i !
f
| |
&0 T
CF 3.556 577 GHz 1001 pts: .0 MHz/ Spon B0.0 MHz || [CF 3.556 418 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summa: None I
Tl (Ref] 10,000 MHz 13.16 dBm
Tx Total 13.16 dBm

T

17:37:57 04.10.2023

T

15:24:30 05.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : ANT O - 10 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

tiVie Spact
Ref Level 42.60 dBm
- A 1045 = SWT
1 ACLR

10

Oftset 22,608 = REW 1 MHz

ms # VBW 3 MHz_Mode Auto Sweep

s6L

Count 10001000

' 58 adm

36074130 GHz,

- At
1ACR

RefLevel 30.00dBm  Offset 21.25d = RBW 1 MHz

3045 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

R

50

Span 80.0 MHz

CF 3.612128 GHz

1001 ps .0 MHz/

Span 80.0 MHz

CF 3.610847 GHz

1001 pts

.0 MHz/

2 Result Summar None
Tacl Ref) 10,000 Mz 15.13 dBm
Tx Totol 15.13 dBm
e e
' easse

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 12.45 dBm
Tx Total 12.45 dBm

[arETTy
&

Resdy

0730

06:25:50 PM 09/15/2023

Ready

10:17:40 06.10.2023

64QAM

256QAM

Ref Level 3000Bm  Offset 21.25 B = RBW | Mz sa Reflevel 30.00cBm  Offset 2125 d8 = REW 1 MHz saL
- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1 ACLR 1ACLR 1R
Mi[i] 497 dém|
35074120 Gz
20 T 20 13
10.db .
/‘——————7— — e — [Fi— — — o 1
o f v { \
/ \ Il \
10 I " B i
/ \ | 1
20 /
! | I
| I I}
0 ‘ L " f |
40 dBr— —— — A = - — — -
&0
CF 3.611 328 GHz 1001 pts: .0 MHz/ Span B0.0 MHz | | [CF 3.611 408 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summa None [ Rasats S [y
I T (Ref) 10000 Mtz 13.10d8m Tl (Ref) 16,000 MHz 14.10 dBm
Tx Total 14.10 dBm Ts Totat 1410 dBm
3T
festy = "iiase

10:28:27 06.10.2023

Ready

06102023
) e

10:38:56 06.10.2023

TEL:8

86-3-327-3456

FAX : 886-3-328-4978

Page Number

: ANTO- 11 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

ultiView
Ref Level 42.60 df
- A 10
1 ACLR

Bm  Offiet 22.60¢B = RBW 1 MHz
d8 = SWT

10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

36623220 GHz,

- At
1ACR

Ref Level 30,00 dBm
3045 = SWT

Offset 212548 = RBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

s6L
Count

mifp

3.6623210 GHz

d8m

[40dBme—t- - ———=——

50

CF 3,666 398 GHz

1001 ps

.0 MHz/

Span 80.0 MHz

CF 3.665837 GHz

1001 pts

.0 MHz/

Span 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 15.17 dBm
Tx Totol 15.17 dBm
e e
¥ paran

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 13.76 dBm
Tx Total 13.76 dBm

2 Result Summar None 2 Result Summar None
I Tl (Ref) 10,000 MHz 13.56 dBm 1 Tl (Ref) 10,000 Mz 13.73 dBm |
Tx Total 13.56 dBm T Total 13.73 dBm
e

v — . -
07:47:32 TM 09/19/2023 11012047 06.10.2023
Ref Level 30000Bm  Offset 21,25 B = RBW 1 Mz saL Reflevel 30.00dBm  Offset 2135 d6 = REW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1 ACLR 1ACLR 1R
Mi[i] 461 dém|
35624020 GHz
20 T 20 13
10.db - 7
—— S S P S - _ |
o f % 1 Y
{ | / \
a0 B T 1
| | |
20 L ! 1
]
| | |
20 L B | |
| | |
A0 db i E— — ——— — - o — e |
&0
CF 3.666 318 GHz 1001 pts: .0 MHz/ Span B0.0 MHz || [CF 3.666 238 GHz 1001 pts .0 MHz/ Span 80.0 MHz

11:18:27 06.10.2023

Ready

iy 06102023
LU T

pesty

ad:1d

14:02:15 06.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : ANT O - 12 of 46



ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

Power Spectral Density

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4.69 5.36 4.87 6.30 5.13 5.51 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 4.62 4.65 5.05 5.20 3.67 3.94 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 18.21 18.88 18.39 19.82 18.65 19.03 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 18.14 18.17 18.57 18.72 17.19 17.46 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 0 - 13 of 46

FAX : 886-3-328-4978




ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.60 6.28 4.04 5.24 5.93 4.92 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.57 5.66 6.03 6.09 4.93 4.99 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.12 19.80 17.56 18.76 19.45 18.44 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 19.09 19.18 19.55 19.61 18.45 18.51 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT O - 14 of 46

FAX : 886-3-328-4978




ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 5.04 5.52 5.66 4.67 6.08 6.28 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 5.08 5.13 5.69 5.71 443 4.65 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 18.56 19.04 19.18 18.19 19.60 19.80 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 18.60 18.65 19.21 19.23 17.95 18.17 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 0 - 15 of 46

FAX : 886-3-328-4978




samronas. FCC RADIO TEST REPORT Report No. : FG390524A

Vi Spactru .
Ref Level 4000 dBm  Offset 2139 0B = RBW 1 MKz saL Reflevel 4000 dBm  Offset 21.34dB = RBW 1 Mz saL
- At 10dB = SWT 10ms * VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 10 dB & SWT 10ms = VBW 3 MHz Mode Auto Sweep Count
s e
W) Ml 538d8m
3.5579570 GHz 35574880 GHz
30 dBe T T 30 dBmy T +
20 dBem 20
10 10 .
o - B
-10 10 dir
20 dBm . s s B
! A
30 e "
g » ‘\\
40, == — _ ; —— i
CF 3.555 GHz 1001 pts. 0 MHz/ CF 3555 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
ey R ey .
20:09:33 17.10.2023 20:18:50 17.10.2023
o - o
Ref Level 4000 Bm  Offset 21,34 = RBW 1 MHz sa RefLevel 4000 dim  Offset 21.34d8 = RBW 1 Mkz saL
- At 10 ® SWT_ 10ms ® VBW 3 MKz _Mode Auto Sweep Count 1000/1000 | # At 108 ® SWT_ 10ms ® VBW 3MHz _Mode Auto Sweep Count
picauencySweee
Mi[l]  465d8m
35575170 GHz
30 dBe 30 dBmr + 4
20 dier 20
10 10
o B
0 10 d
-20 dBm / -+ B
30 ! Y \
404 = = — 0l SE - = 1
CF 3.555 GHz 1001 pts 0 MHz/ Span 20.0 MHz || 673 555 Gz 1001 pts 0 MHz/ Span 20.0 Mz
redy D et DN S
20:28:53 17.10.2023 20:38:20 17.10.2023

TEL : 886-3-327-3456 Page Number : ANT O - 16 of 46
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / PSD

QPSK 16QAM

Ref Level 40.00 GBm

Oftset 21338 = REW 1 MHz

= At

1045 = SWT

1 Frequency Sweep

10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

Ref Level 40.00 dBm
- At 1048

Offset 213445 = RBW 1 MHz
- sWT

10ms = VBW 3 Mz _Mode Auto Sweep

1 1 Frequency Sweep
il 5.60dam| [
3,627 7070 GHz
30 dBe 30 dBmy
20 dBem 20
10 10
o B
-10 L 10 dir
20 dBm 4 LY B N
/ \ \
30 -
CF 3.624 99 GHz 1001 pts. 0 MHz/ CF 362499 GHz 1001 pts 0 MHz/ Span 20.0 MHz
o — [ e
20:51:15 17.10.2023 20088114 17.10.2023
o - o
Ref Level 4000 Bm  Offset 21,34 = RBW 1 MHz sa RefLevel 4000 dim  Offset 21.34d8 = RBW 1 Mkz
- att 10dB @ SWT  10ms ® VBW I MHz Mode Auto Sweep Count 10001000 | * Att 10 ® SWT  10ms ® VBW 3MHz Made Auto Sweep 000
1 Frequency Sweep 1 1 Frequency Sweep
Mi[l]  566d8m
36277670 GHz
30 dBe 30 dBmr
20 dier 20
10 10
0 - B
0 . 10 d
20 dBm i \ B
30
0 —= [0 e
CF 3.623.99 GHz 1001 pts 0 MHz/ Span 20.0 MHz || €73 62499 GHz 1001 pts 0 MHz/ Span 20.0 Mz
ey D 0 — B s s
21:07:57 17.10.2023

21:32:07 17.10.2023

pEreT)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT 0 - 17 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Highest Channel / PSD

QPSK

16QAM

Ref Level 40.00 GBm

Oftset 21338 = REW 1 MHz

22:13:86 17.10.2023

22:23:27 17.10.2023

s Reflevel 4000 dBm  Offset 21348 = RBW 1 WHz saL
- At 10dB = SWT 10ms * VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 10 dB & SWT 10ms = VBW 3 MHz Mode Auto Sweep Count
1 Frequency Sweep Thm Avg || Freauency Sweep
Wi 5.0d8m Mi[i]  552d8m
36521430 Gz 367537064z
30 dBe 30 dBmy
20 dber 0
10 0
o Br
10 10 d £
/
20 dBm # r B
| \
30 y it
CF 3.69438 GHz 1001 prs 0 MHz/ ETTET I T Py
S W— ey W
21:40:01 17.10.2023 21:46:08 17102023
=
Reflevel 4000d0m  Offset 213403 ® RBW 1 Miz sa RefLevel 4000 d8m  Offset 213408 = RBW 1 WHz saL
- st 100D ® SWT_ 10ms ® VBW 3 Mz Mode Auto Sweep Count 100071000 | ® Att 1045 ® SWT__10ms = VW 3z Mode Auto Sweep Count
1 Frequency Sweep R avg ||1 Frequency Sweep
Wi 5.08dam Mi[i]  513dBm
36920830 GHz 36822030 GHz
30 dBe 30 dBmr
20 dier 20
10 10 -
o B
0 - 10 dby 5
20 dBm \ B \
A\
30 /
CF 3.63498 GHz 1001 pts 0 MHz/ Span 20.0 MHz || (73 69498 GHz 001 pra 0 MHz/ Span 20.0 Mz
[T D s

2126

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT O - 18 of 46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 /| 20MHz / Lowest Channel / PSD

Ref Level 260 dBm  Offset 22,6008 = RBW 1 MHz 6L RefLevel 3000 dBm  Offset 21075 = RBW 1 Mz
- st 100D ® SWT_ 10ms ® VBW 3 Mz Mode Auto Sweep Count 100071000 | ® At 30 @ SWT {0ms & VBW 3MHz _Mode Auto Sweep
1 Frequency Sweep Thm Avg || Freaueney Sweep
4 T Ta—ypr
35677220 Gz
20dbm
30 dBr
0
20 dier — . L
10
0 - / \
7 | |
/ \ . i |
a0 1 ! | |
] \ { \
/ | | |
20 dBm i i B 7 T
30 —1— .
a0 —
50
CF 3.56001 GHz 1001 pts. 0 MHz/ Span 40.0 MHz || [cF 356001 GHz 1001 pts. 0 MH2/ Span 40.0 MHz
s, 201 -
fecy Bl P ] &
07:56:34 7M. 09/15/2023 Lsi02:58 12.10.2023
e - o
Reflevel 3000d0m  Offset 21.07d3 ® RBW 1 Miz sa RefLevel 3000 d8m  Offset 21.07d8 = RBW 1 WHz
- att 304D & SWT  10ms © VBW I MHz Mode Auto Sweep Count 100071000 | = Att 30 ® SWT  10ms ® VBW 3MHz Made Auto Sweep
1 Frequency Sweep R avg || Frequency Sweep
Wi 5.05d8m Mi[1]  520d8m
35523780 Gz 35521780 GHz
20 dBe 20 dBmr
10 dBy 0
o 7
/ | ! |
20 ] T . ] 1
-30 dBm + . B .' T
] ] \
el o | | R —— 1
50
CF 3.56001 Gz 1001 pts. 0 MHz/ Span 40.0 MHz | | |73 56001 Gz 1001 pts 0 W/ Span 40.0 Mz
e DN 0N [ e
15:16:39 12.10.2023 15:25:08 12.10.2023
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Middle Channel / PSD

QPSK

16QAM

Ref Level 30.00 GBm

Offset 21,1308 = REW 1 MHz

sa RefLevel 3000 dim  Offset 21.07 dB = RBW 1 Mz
- At 308 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep e o) | =UA 30 @ SWT {0ms & VBW 3MHz _Mode Auto Sweep
1 Frequency Sweep Thm Avg || Freaueney Sweep _
i) 4.08dam| Mifil  53aa8m
36172380 GHz 36251100 G4z
20 dBe 20 dBmy
10 d 10
0 o = = = = -
/ A L)
/ \ \
f - 10 d Y
/ \ / |
20 B s
/ 1 ! \
30 dBm Bl Ee— o 7 \
40 T S —  m—— — -
50
CF 3.624 99 GHz 1001 pts. 0 MHz/ CF 362499 GHz 1001 pts .0 MHz/ Span 40.0 MHz
o D A P ST
10:20:17 16.10.2023 Lei4s:07 12.10.2023
o - o
Ref Level 3000 Bm  Offset 21,076 = RBW 1 MHz sa RefLevel 3000 dim  Offset 21.07dB = RBW 1 Wkz saL
- att 304D & SWT  10ms © VBW I MHz Mode Auto Sweep Count 100071000 | = Att 30 ® SWT  10ms ® VBW 3MHz Made Auto Sweep Count
1 Frequency Sweep T Ay || Freauency Sweep ’
il 603dam| i)
36172380 GHz 36173180 Gz
20 dBe 20 dBmr
10 dBy : 10
o
/ \ \
J " 10 d 1 T
{ \ / \
20 / } . | ‘
30 dBm ¥ . B : ‘
40 = 1 = — — - = —
50
CF 3.623.99 GHz 1001 pts 0 MHz/ Span 40.0MHz || (€73 62499 GHz 1001 pts 0 MHz/ Span 40.0 Mz
o R 0 P
16:00:36 12.10.2023 16:07:85 12.10.2023

s
Lid 6:07:54.

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Highest Channel / PSD

Ref Level 260 dBm  Offset 22,6008 = RBW 1 MHz 6L Reflevel 3000 dBm  Ofset 21,07 db  RBW 1 Wiz sa
- At 10dB = SWT 10ms * VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 30dB & SWT 10ms = VBW 3 MHz Mode Auto Sweep Count
1 Frequency Sweep Thm Avg || Freaueney Sweep -
) T —r—= Wi as7asm
3,662 2880 Gtz 35501900 Gz
20 d
30 dbm
10
20 dfen 4
10 /
! \ / i
{ \ | \
/ \ 3
-0 + v I |
! y | !
20 dbr ' b . ] \
-40
50
369 G 1001 pts 0 M/ Span 40.0MHz || |73 53999 G T T Spon 0O W
p B oo
o DR & CL0D s e
00:17:47 FM 05/15/2023 L6:23:35 12102023
e - =
Ref Level 30.00dBm  Offset 21,07 dB = RBW 1 Miiz s RefLevel 3000 ddm  Offset 21.07d8 = RBW 1 WHz s6
- att 308 ® SWT  10ms ® VBW 3 MHz Mode Auto Sweep Count 100071000 | = Att 3048 ® SWT  10ms ® VBW 3MHz _Mode Aulo Sweep Count
1 Frequency Sweep R avg || Frequency Sweep : Y
i) se9dam Ml 571 Bm
3,662 3580 Gtz 3582 4380Ghz
20 dBe 20 dBmr
10 d 10
0 y - T
! \ \
- + 10 dBr +
f | / \
20 i 1 N f \
/ \ / \
30dbm ! B J ‘
I —— =  ————— |
50
CF 3.68999 GHz 1001 pts 0 MHz/ Span 30.0 MH: || (773 68999 GHz 001 pra 0 MHz/ Span 40.0 Mz
L e
16:28:56 12.10.2023 16:35:25 12.10.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 /| 40MHz / Lowest Channel / PSD

I
Ref Level 4260 dBm  Offset 2260 0B = RBW 1 MKz saL Reflevel 3000 dim  Offset 21.05dB = REW 1 Mz saL
- At 10dB = SWT 10ms * VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 30dB & SWT 10ms & VBW 3 MHz Mode Auto Sweep Count
1 Frequency Sweep Thm Avg || Freaueney Sweep
40 A1f1}—5.13 dam| Ml 551d8m
3.552338 0 GHz 35526570 Gz
20 dbem
30 dBm
10
20 dier 3 .
| .
10 [ \
N — I N | |
0 \ 1048 T |
] ) |
/ \ I l
/ | 1 I
0 ! i
| | | |
| | b : ;
20 dBm ' | ]
| \
| | R -
1 |
30 i T
/ \
40 - — = —= — |
50
F3.57 GHz 1001 pts 0 MHz/ Span 80.0 MHz | | (673 57 GRr oo pin S Soon B W
s, 210818
[ R e
07:27:48 TM 09/19/2023 17009102 04.10.2023
o - ol
RefLevel 3000Bm  Offset 21,56 = RBW 1 MHz sa RefLevel 41.25d8m  Offset 21.05d8 = RBW 1 Mkz
- att 304D & SWT  10ms © VBW I MHz Mode Auto Sweep Count 100071000 | = Att 10 ® SWT  10ms ® VBW 3MHz Made Auto Sweep
1 Frequency Sweep 1 Frequency Sweep
354 g8
35524180 GHz
20 daoy 30 dBm
10 db 20 B
a T v 10 dBm
/ | — Tt
{ | i |
| / \
I | \
20 | |
i 1 T
I | { \
{ 1
30 dBm t t I |
] i B T
/ | |
—4— \ I I} |
E B ! T
| |
\
50 |
CF 3.57 GHz 1001 pts 0 MHz/ Span 80.0MHz || (€73 57 GHe 1001 pts 0 MHz/ Span B0.0 Mz
T s
17:37:01 04.10.2023 15:23:47 05.10.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / PSD

QPSK

16QAM

- A

Ref Level 42.60 dBm

Oftset 22,608 = REW 1 MHz
1045 = SWT

10ms = VBW 3 MHz _Mode Auto Sweep

Ref Level 30.00 dfim
- A 305 = SWT
1 Frequency Sweep

Offset 212548 = RBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00
18

10:26:34

06.10.2023

Ready

06102023
& omas

10:38:12 06.10.2023

1 Frequency Sweep A vy
4 Wft—553d0m Ml 4s2dsm
36073280 Gz 36076870 Gz
20dbm
30 dBr
0
20 dten .
1 _ _ _ N\
10 i
0 / \ 10 d ]
; - |
] ) | |
0 / | 1
|
J | 5 |
20 dBm | ! N — N
| | - I
| |
30 T T
/ \
40 dBm— ——
50
CF 3.62433 GHz 1001 prs 0 MHz/ Span B0.0MH: || (GFTEaa a9 6 TooT g S Soon B W
e ey N
06:24:57 TM 09/19/2023 10:16:57 06.10.2023
e - 3 o |
Ref Level 3000dBm  Offset 21,350 = RBW 1 Miz salL Reflevel 3000 d8m  Offset 21.05d8 = REW 1 WHz saL
- At 3005 ® SWT_10ms ® VBW 3 Mz Mode Auto Sweep Count 100071000 | ® Att 308 ® SWT__10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 Frequency Sweep requency Sweep 1Rm Avg
Mi[I]  459d8m
36072080 GHz
20 dBe 20 dBmr
10 dBy 0
0 \ /
| | 10d I \
] i ] l
| | I
| | | |
-0 T T 1! f -
f i / |
]
30 dBm ! i B ! |
/ - \
W — — —t
50
CF 3.623.99 GHz 1001 pts 0 MHz/ Span 80.0MHz || €73 62499 GHz 1001 pts 0 MHz/ Span B0.0 Mz

pesty

w0203
Lid 0:35:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Highest Channel / PSD

o
Ref Level 5260 dBm  Qffset 22,60 ¢B = REW 1 MKz saL Reflevel 3000 cAm  Offset 21548 ® RBW 1 MHz
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 Frequency Sweep RmAug |1 Freauency Sweep
40 Wit 608 dgm
5,662 3980 GHz
20 dB
30 d
10 +
20 i k3 - - B -
/ .‘\__ L
10 / \
0 / \‘ 104t T T
f | | |
| il . [
-0 1 T | |
| I |
| 1 " I
-20 dBm t i 1 |
| | » |
| | ELT: S E— - — —
30 r t
| 1
a0 B ——— = — _—
50
CF 3.67998 GHz 1001 pts 0 MHz/ Span 80.0MHz | | (cF3 67098 GHz 001 pa ] Soan 800 WH:
fesry N W W ey N & oo
07:46:36 T 09/19/2023 11031 06.10.2023
=
Ref Level 3000Bm  Offset 21.25 B = RBW | Mz saL Reflevel 30.00d8m  Offset 21.05d8 = RBW 1 MHz 6L
- An 3008 ® SWT  10ms = VBW 3 MHz Mode Auto Sweep Count 100071000 | * Att 30dB ® SWT  10ms ® VBW 3MHz Mode Auto Sweep Count
1 Frequency Sweep o JI1 Frequency Sweep
Mifi]  443d8m Mi[l] 465 d8m|
5,662 3180 GHz 35622380 GHz
20 dBew 20 dBmr
10 diy 10
o 1 ¥ i Y
i I / |
\ 10 diy |
{ I | I
| | [ |
| |
20 1 ] B T I
| | | |
30 dBmr ! \ B I !
[ |
J 1 1
40 db — - — — — — 1 B — | -
50
CF 3.679 98 GHz 1001 pts. 0 MHz/ Span 80.0 MHz | | (73 67008 GHz 1001 pts Span 80.0 MHz
ey B 0 P
11:16:20 06.10.2023 14:01:30 06.10.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

Peak-to-Average Ratio

Mode

FR1 n48 / 20MHz / PAR (dB)

Limit: 13dB

Mod.

QPSK

16QAM

64QAM

256QAM

Result

Middle CH

8.96

8.28

8.20

8.38

PASS

FR1 n48 / 20MHz / Middle Channel / PAR

QPSK

16QAM

Ref Level 30,00 dBn  Offset
a8 MessTime

201448 = AnBW 20 MHz

- art

RefLevel 30,00 0B Offset
08 Mess Time

210748 = AnBW 20 Mz
Tms

10:19:08 16.10.2023

15:48:52 12.10.2023

1502 1E0.
i
i; i
1E08 - 104 !
L= i
. \ |
1605 1
\ \
3 62499 GHr Bhean Pur + 20,00 d || (362499 GHx Miean Pwr 30,0008
2 Result Surmmi Sarmples: 20000 |2 Result Summas Samples: 20000
15.71 dBm. 25.19 dBm 9.48 dB 364 dB 6.90 dB .96 dB 15.75 dBm 24.53 dBm 8.78 dB 3.72 dB 6.76 dB 828 dB 884 d8

256QAM

16:01:16 12.10.2023

RefLevel 3000 B Offet 21075 = AnBW 20 Wiz RefLevel 3000 Ofier 210745 = AnBW 20 Mz
- an N MesTme s - an 3008 MessTime  1ms
N £0 B
160 1
=
<
w02 : 1E0
twos ! teos |
| |
|
1605 1 :
(O ean Pwr + 20,00 d8 | || GF 362403 Gl Miean Pwr 30,0008
3 Result Summa Sampies: 20000 (2 Result Summa Sampies: 20000
17.67 dBm. 2661 dBm 89adB 3704D 654D 8208 874 d8 17.71 dBm 26.81 dBm 9.13d3 3.7 db 65238 83845 500 db
T Py
16:08:40 12.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT O - 25 of 46



ssasroncas. FCC RADIO TEST REPORT Report No. : FG390524A

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz)
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.21 9.1 19.34 19.22 40.36 40.36 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.23 9.23 19.26 19.30 40.44 40.44 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number : ANT O - 26 of 46
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / 26dB BW

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz

- an SWT 101 ms = VBW 300 kHz

Made Auto Sweep

20 20
0 0 ;
N o Vi

(CF3.62499 GHz 1001 prs 0 MHz/ |CF 3.62495 GHz 1001 pts 0 MHz/
[2 Marker Table [2 Marker Table

M 1 3627607 GHz 5.15 dBm ndB M 1 362455 GHz 6.43 dBm ndB

m 1 1620355 GHz 20,82 dBm ndB down BW m 1 1620375 GHz 19.86 dim el down BW.

12 1 3629565 GHe 20,68 dBm QFactor 12 1 3629 486 GHz -19.19 dBm QFactor

[re—

20:52:37 17.10.2023

20:59:36 17.10.2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz

- an 3008 SWT 1.0 ms = VBW 3001z

Made Auto Sweep

20 20
0 0
o

(CF3.62499 GHz 1001 prs 0 MHz/ |CF 3.62495 GHz 1001 pts 0 MHz/
[2 Marker Table [2 Marker Table

M 1 3627747 GHz 5.72 dBm ndB M1 1 3622113 GHz 5.31 dBm ndd

m 1 1620375 GHz 19.73 dBm ndB down BW m 1 1620355 GHz 2055 dBm el down BW.

12 1 3629605 GHz 2016 dBm QFactor 12 1 3629585 GHz -20.24 dBm QFactor

Measuring.

21:10:14 17.10.2023

21:33:08 17.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Middle Channel / 26dB BW

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,14 08 = REW 300kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 21,07 08 ® REW 300kHz

[2 Marker Table

- A 008 SWT 101 ms ® VBW 1Mz Made Auto Swesp - A 3000 SWT 101 ms = VBW 1 Miiz_Mode auto Sweep
» »
10 10 B T 7
- R P et

o T o i 1]

L 1 { |

] | ;

i ; 1

st g T E——— i |
i A p !
L SV YRR TS LT PR N

[T 001 prx 0 Wb/ EGIET 001 prs 0 M/ Span 0.0 MHz

[2 Marker Table

W 1 3.632822 GHz 882 dBm 260 db W 1 362527 GHz 10,66 dBm s 260 db
m 1 361532 6z 16,82 dBm B down B 19.34 MHz m 1 36154 6Hz 1216 dbm el down B 19.22 MHz
n 1 363066 Gz 1742 dBim QFador 1873 n 1 363462 GHz 1638 déim @ Factor 1886
[ [
10:19:50 16.10.2023 15:55:26 12.10.2023

64QAM

256QAM

Vi

RefLevel 30,00 0B Offset 21,07 08 ® REW 300kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 21,07 08 ® REW 300kHz

R s A e AT R s A AT
o - . o -
.
- et e bl

(CF3.62499 GHz

Span 40.0 MHz

[2 Marker Table

(CF3.62499 GHz

Span 40.0 MHz

[2 Marker Table

W 1 3.632223 GHz 1169 dBm 260 db W 1 3.632622 GHz 12,03 dBm s 260 db
m 1 361536 GHz 1351 dbm B down B 19.26 MHz m 1 361532 6z 15.23 dbm el down B 19.30 MHz
n 1 363162 Gz 1388 dBim QFador 1885 n 1 363162 Gz 1258 déim @ Factor 1882
DT PRDTT
e DNNNNN S U s ENNNNN S U
16:02:08 12.10.2023 16:08:30 12.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / 26dB BW

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 22.60.08 = REW 1 MHz

- an 3008 SWT

1.0 s = VBW 3 Mtz

Mode Auto Sweep

B o - i

Ref Level 30,00 B Offset 21.25 08 = REW 1 MHz
- an SWT 1.0 ms = VEW 3 iz Mode Auto Swesp

Wi 183 dBem

Mifi] 154 dBem

2 2
e — TREWETRIRN NSRS Wy .

0 ? al 0 1 2 - T
| \ { \
| \ / \

0 o 1

Rt v

T ey

b AU, o s ]

e e i

[FTIETT T ) [FTIETT T s Spanso0 Wz
S orierTobie S orierTobie
mi 1 3622353 GHz 18.63 dBm ndB 26.0 B mi 1 363538 GHz 15.49 dBm ndd 26.0 dB
m 1 3.604 85 GHz 697 dBm nd8 down BW 40.36 MHz m 1 3,604 85 GHz 10.43 dBm ndB down BW 40.36 MHz
o I 35451 Gz 689 dim ____OFactor a3 o I 360521 Gie. 1298m____Gfacor 501
e o
o mamm n e N

06:29:13 PM  05/19/2023

11:06:56 06.10.2023

64QAM 256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 21.25 08 = REW 1 MHz

BB o - i

Ref Level 30,00 B Offset 21.25 08 = REW 1 MHz

- 3000 SWT 101 ms = VBW 3 iz Mode Auto Sweep - 3005 SWT 1,01 ms = VBW 3 miz _Mode Auto Sweep
i 1815 cem i 1815 clem
3642253061 36357790 6HE
n n
0 Y 0 ;
| \ i
o r o

LY |
7 "y X 7
LTSI Y T S R s | | IPVAPURRIS PP s S PRSPPI e
[T 001 prx [T Span 50.0 iz || (€ 3.62699 Gz 001 prs 5.0 e/ Span 50.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 3.642253 GHz 16.15 dBm ndb 260 db W 1 3635779 GHz 16.15 dBm s 260 db
n 1 3.60477 Gz 1031 dbm ndB down BW 40.48 MHz n 1 3.60477 Gz 11,45 dbm lB dovn BW 40.48 MHz
n 1 3645 21 Gz 1087 dbim QFador 0.1 n 1 3645 21 Gz 1035 déim @ Factor 95
T DT
[T [T

11:05:04 06.19.2023

11:02:35 06.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT Report No. : FG390524A

Occupied Bandwidth

Mode FR1 n48 : 99%0BW (MHz)
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.50 8.42 18.11 18.14 37.89 38.07 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.50 8.49 18.09 18.08 37.96 37.87 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number : ANT O - 30 of 46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / 99%0BW
16QAM

QPSK

S CEETOOCT:

1.0 ms = VBW 300kHz

Made Auto Sweep

|

tivie Spectrum
RefLevel 3000 0B Offset 213408 = REW 100KH:
SWT 1,01 s = VBW 300wz Mode Auto Sweep - A 500 swT
"
W
» »
o o
AT RV W P U, Vo » 7
o =t T o 7 B
| \ \
|
1 T
T il oo L N y e S ;
e SO TV | | wesoes el
[T 001 prx [T Span 20.0 Wiz || (€F3.62659 Gz 001 prs o e/ Span 20.0 Wiz
[ Markees Tabiz [ Markees Tabiz
M 1 X 4.98 dBm 8.509405 687 MHz M1 1 362481 GHz 6.29 dBm Oce B 842413074 MHz
n 1 36207213 6z 083 diim Occ s Centroid 3624976 008 GHz m 1 36207347 6z 049 dim Oce B Gentroidd 3624946 807 Gz
n 1 36292307 Gz 003 dbn Occ B Freq Offset 13591 511 763 kbe n 1 36291589 Gz 271 dim Occ B Fren Offset 13,193 366 587 kHe
P P
T T
17.30.2023 21:00:23 17.10.2023
RefLevel 3000 B Offset 134 08 = REW 100 iz RefLevel 3000 0B Offset 213408 = REW 100KH:
SWT 1,01 s = VBW 300wz Mode Auto Sweep 3008 SWT 101 ms ® VBW J00xiz_Made Auto Sweep
)
T T 18 diin
» »
o o
o ik - Ty o - - s
|
7
- T N . AT
et ] | Jorarsn™
[T 001 prx [T Span 20.0 Wiz || (€F3.62659 Gz 001 prs o s/ Span 20.0 Wiz
[ Markees Tabiz [ Markees Tabiz
M 1 3627747 GHz 5.77 dBm 850342105 MHz M 1 362497 GHz 519 dBm Oce B 8.490853 975 MHz
m 1 36207287 Gz 0.17 dbm Occ s Centroid 3624980 39 GHz m 1 36207337 Gz 0.26 d8m Occ B Centroid 3624579 158 GHz
n 1 36292321 Gz 050 dbim Occ B Freq Offset 5510349 242 ke n 1 36292216 Gz 043 dim Occ B Fren Offset 10802 476 309 ke
e e
Mesuring EEENEEN S e Mesrng ENENERER e
21:10:48 17.20.2023 21:33:08 17.10.2023
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e% FCC RADIO TEST REPORT Report No. : FG390524A

SPORTON LAB.

FR1 n48 / 20MHz / Middle Channel / 99%0BW
16QAM

QPSK
[ |

e Cmoom e EEm
T e RO o e B e i e
1 Occuipiad Bandwidth dccupiad Bandwidth "
0 ) " . RS N 0 "\ 3 ™~ - -
0 0 + Y
‘ ]
/
— -
- S i M, . 3

(G 0T pe G/ Span 40.0 Wiz || o7 3.62899 Gz 00 s o s/ Span 40.0 Wiz
2 Marker Toble 2 Marker Toble
] 1 3632862 GHr 896 dBm Occ 18111362265 MHz ] I 3562527 GHE 10.71 dBm Qe Bur 18149671189 MHz
n 1 36159326 Gz 390 dbm Occ B Centroid 3621988 273 Gz n 1 3615939 6Hz 5.19 dim Occ B Centroid 3625013798 GHz
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